
ANJINI BASU 1 

 

 

 

 

 

 

 

 

 

 

WATER SUSTAINABILITY OF CONDOMINIUMS IN 

SARJAPUR REGION OF BANGALORE 

 

 
 
 
 
 
 
Anjini Basu 
Grade – 12 
Greenwood High International School 
October, 2024 
 

 

 

 

 

 

 



ANJINI BASU 2 

 

 

Content 

 

Þ Objectives of the report  

Þ Introduction 

Þ Framework of research at the condominium level (Springfield Apartments)  

Þ Four domain model - Physical, Operational, Financial and Institutional (descriptive 

analysis, diagnostic analysis and gaps in four domains) 

Þ Primary data collection/primary interviews 

Þ Key Challenges and recommendations for Springfield apartments 

Þ Limitation of the report 

Þ Conclusion 

Þ Bibliography 
[...]
With this context the research focuses on a deep dive analysis on Springfields Apartments, 

one of the large and vibrant residential condominium. The Springfield apartment is a private 

gated residential layout that is representative of an increasingly common land-use pattern in 

growing cities like Bengaluru. It is 8-acre layout which has a total of about 550 apartments. 

The development of the Springfield apartment by the builder began around the year 2000 and 

the occupancy began by 2006. 

 

 

 

Figure: Map showing Sarjapur locality with the yellow dot indicating Springfields  

This research framework considered four domain model - Physical, Operational, Financial 

and Institutional and undertaken descriptive analysis, diagnostic analysis and gaps in four 

domains. The figure above depicts the numerous lakes in this locality, now consists of 

majority lakes dumped with untreated sewage and industrial effluents. An example of this, is 

the Bellandur lake, which has experienced foaming and frothing due to toxins. Springfields 

Apartment houses ~2200 residents and a good representation of a large-scale condominiums. 



ANJINI BASU 9 

 

 

Figure: Demographics of Springfield apartments 

Most real estate development and occupied properties in this area depend on private 

borewells and/or tanker water markets – more often both sources. Tanker operators get water 

from borewells both within this area and outside this area, from further away from the city. 

Tanker water rates have steadily risen as demand for water has increased calling for an 

immediate cap in the cost of tanker water supply. People’s narratives in the area make it clear 

that borewells have been drying up and new borewells have to be dug to greater depths for 

them to yield water. 

 

Water supply and management at condominium level- Springfields Apartment 

In this section various aspects, including water sourcing, distribution, consumption, and 

wastewater treatment are baselined to not only understand the existing processes but also 

keeping in the four-domain model and the possible improvements and efficiencies in the 

future for Springfield apartment. This condominium has absolutely no formal water supply 

from the Bengaluru’s water utility, the BWSSB, completely dependent on its borewells as a 

water source and private tankers. Groundwater in this area has been stressed since early 

2000’s creating water scarcity problems. The builder had drilled three borewells which were 

the source of water for the layout. The borewells left by the builder began to dry up.  



ANJINI BASU 10 

 

 

Figure: Water supply and distribution in Springfield apartment 

Water source 

Currently Springfield apartment is not provided with Cauvery water by BWSSB and the 

borewell provided by the builders provide very less to almost no supply to the households. As 

a result, there is full dependence on private tankers. Water monitoring is done using 4 

individual meters, measuring the intake of water from tankers and the details are also 

recorded in a physical register daily by the security guards as another check. Located at the 

inlets of the pipeline network. The water is sourced from 2 private vendors, who source the 

water from 3-4 privately owned borewells. Due to lack of consent, the names of the vendors 

have not been mentioned.  

Tanker details: 

Tanker volumes: 6,000, 12,000- and 24,000-liters 

Tanker quantity: ~ 15-20 tankers enter Springfields per day 

Tanker frequency: Across the day, more in the night to avoid day traffic. 

 

 



ANJINI BASU 11 

 

Fire tank 

Fire tanks are water storage containers that provide water to a fire pump for an emergency 

unforeseen situation like a fire is quite important. The fire tanks play a vital role in the safety 

and protection of the condominium. They are used to store an adequate amount of water to be 

used by fire sprinkler systems or other firefighting measures. These fire water tanks needs to 

comply with all major fire safety guidelines specified by the government for attaining a no 

objection certificate. 

Capacity of the fire tank in Springfield 

apartment is 1,00,000 liters and this is the 

first tank to be filled before the overflow 

water is used for water circulation (as per 

govt. requirement)  

               Figure: Fire Tank 

For reference, the guideline and the no objection certificate is also included below (10). 

 

 

Figure: Karnataka no objection certification, specifying the compulsion of a fire tank 

 



ANJINI BASU 12 

 

Raw water tank 

Raw water tank is the secondary storage of water and this acts as the source of water to Water 

Treatment Plant (WTP). Overflow from fire tank flows into the raw water tank. The tank 

contains 10 steps in the tank to measure the volume of water is at any point of time (this is 

based on the number of steps are under water). For example, if 1 step is above water level 

then 90% of the raw water tank is full. Cable of wires in the tank, sends a beeping signal to 

the maintenance rooms when the raw water tank overflows.  

 

Figure: Steps in raw water tank 

 

Figure: Cable of wires in raw water tank 

Water treatment plant (WTP) 

Water Treatment Plants play a vital role in providing clean and safe water to the residents of a 

society. They remove impurities and contaminants, such as bacteria, viruses, heavy metals, 

and other dissolved solids, from various water sources like borewell, tanker, or even 

municipal supplies. A properly functioning WTP ensures that the water is safe for drinking, 

cooking, and other household uses. The WTP in Springfield apartment consists of 2 stages of 

water purification: pressure sand filter (to remove odor, color and heavy solid sediments that 

settle at the bottom of the tank) and softener (to reduce hardness of water). It has a softener 

tank contains the softener resin tablets, salt water is supplied continuously from the salt tank, 

to reactivate the resin. There are 4 outlet pumps- phase 1 (blocks A, B and C), phase 2 (D, E 

and F) and phase 3 (G, H, I and J), one for common usage (swimming pool, common 

kitchen). 



ANJINI BASU 13 

 

 

Figure: Saltwater tank 

 

Figure: Pumps to overhead tanks 

 

Figure: Centrifugal pumps 

 

Figure: Water softener, pressure sand filter 

 

Filtration tank 

This is the storage of the treated water from the 

water treatment plant. Water is pumped to the 

overhead tanks of each block 2 times a day, due to 

limited capacity. The remainder of time treated 

water is pumped to filtration tank for storage.  Has 

similar steps and cable wire to raw water tank.  

 

Figure: Filtration tank 

 

 



ANJINI BASU 14 

 

Overhead tank and balancing tank 

The main of the overhead tank purpose is to achieve an even distribution and it maintains 

constant pressure and flows, at the time of discharge when the water comes down from a 

certain height it has a sufficient increase in pressure that makes it serves at a constant rate. 

Each block from A-J has one overhead tank for treated sewage, and one overhead tank for 

filtered water. The pumps in the WTP supply to the overhead tanks of blocks C, G and J. The 

overflow of treated water from these blocks' flows into the remaining blocks of the phase. To 

prevent delay in supply of treated water between blocks, plumbing work is done to allow 

flow equally. (Still to be understood in detail).  

 

The balancing tank acts as a sump for treated water entering the swimming pool from the 

filtration tank. Chlorination of the water is done inside the swimming pool every Tuesday 

(frequency changes based on need). At times, water is directly pumped using pipes from the 

water tankers to balancing tank, to save energy and time.  

 

Figure: Overhead tank 

 

Figure: Swimming pool 

 

Household water consumption 

Like anywhere in urban India, an average household in Springfield apartments typically use 

water at home throughout the day in various ways. Here’s a breakdown of water usage: 

 



ANJINI BASU 15 

 

Direct consumption 

People drink water across the day to rehydrate and boost metabolism with meals or otherwise 

and the quantity varies with seasons. 

Personal Hygiene 

Water is used for rinsing and brushing along with showers and consumption is based on 

duration and flow rate. 

Cooking and Breakfast 

Water is used for cooking breakfast items like oatmeal or boiling eggs, as well as for making 

tea or coffee. 

Household Cleaning 

Cleaning floors or surfaces may involve using buckets of water, volume depends on the size 

of the area of the apartment. 

Miscellaneous Uses 

Water may be used for activities like washing clothes or cleaning utensils, depending on 

individual household practices and this can be manual or automated through machines and 

also watering plants where ever applicable. 

 

Sewage treatment plant (STP) 

The wastewater discharged from households is termed as sewage or wastewater. It includes 

waste liquid from toilets, baths, showers, kitchens, and sinks draining into sewers. Sewage 

treatment refers to the process of removing contaminants, micro-organisms and other type of 

pollutants from wastewater, primarily from household sewage. Sewage treatment includes 

physical, chemical, and biological methods to remove contaminants and produce 

environmentally safe treated wastewater to make it usable again. The main purpose is to 

remove wastewater from points of origin to a treatment facility or place of disposal. Treating 



ANJINI BASU 16 

 

sewage/wastewater from the apartment has the aim to produce an effluent that will do as little 

harm as possible when discharged to the surrounding environment, thereby preventing 

pollution compared to releasing untreated wastewater into the environment. 

Sewage from the apartment can be treated by implanting Sewage Treatment System or 

Sewage Treatment Plant (STP) which involves following stages (11): 

• Preliminary Treatment 

• Primary Treatment 

• Secondary Treatment 

• Tertiary Treatment 

The Springfield resident association early on realized that wastewater treatment is a very 

critical component of its overall water management, and reusing treated wastewater could 

greatly contribute to the layouts self-reliance on water and also realized that given that 

demand management practices were in place.  

 

The technology used in this case is Activated sludge process (ASP). Total capacity of the STP 

is 3,80,000 liters with a daily STP treatment is of 3,20,000 liters capacity. Sewage enters 

equalization (EQ) tank (capacity: 70 KLD), through the bar screen. The role of the bar screen 

to remove big objects such as shampoo bottles, tree branches, metal cans etc. Here, the 

incoming sewage is collected at widely fluctuating rates, and is passed on to the aeration tank 



ANJINI BASU 17 

 

at a steady, average flow rate. In the aeration tank, oxygen inlets are present to enable 

biological processes, through already existing microorganisms that consume biodegradable, 

soluble contaminants. Settling/Sedimentation tank allows heavy, inorganic solids (sludge) to 

settle at the bottom, while grease, oil, soap, and other lighter solids (scum) move up.  

 

 

Figure: Aerobic air inlet pipes 

 

Figure: Settling/sedimentation tank 

 

Figure: Aeration tank 

 

Figure: Equalizing tank 

From settling tank, the sewage goes to Pressure sand filter (PSF) activated carbon filter 

(ACF) to remove color and odor, pathogens, Nitrogen, Phosphorus, and other inorganic 

compounds chemically, through ultraviolet light or microfiltration, making it suitable for 

reuse. Treated sewage is then stored in the treated sewage tank, before being pumped to 

overhead tanks. Like the WTP, treated sewage is pumped up to the overhead tanks of the 



ANJINI BASU 18 

 

blocks, periodically, depending on consumption. This reading can be displayed on the 

automatic sensors fitted in the STP, that can be automatically controlled. For the remainder of 

the time, treated sewage is stored in the treated sewage tank. The sludge produced in STP’s is 

sent to the sludge filter press machine to get dewatered and form sludge cakes, which are then 

used as fertilizers for gardening within Springfields. These machines contain a series of filter 

plates that are compressed, allowing the filtrate to pass through, retaining the dehydrated 

solids or sludge cakes. The filtrate passes through the blue pipe and connects to the final 

treated sewage tank, while air vents in the STP prevents congestion and allow ventilation.  

 

Figure: ACF and PSF filters 

 

Figure: Sludge filter press 

 

Figure: Air vent 

 

Figure: Automatic sensor 

 

Figure: Sewage pumps to overhead tanks 

 



ANJINI BASU 19 

 

Usage of the treated sewage 

The treated sewage from the overhead tanks, 

flows down to the flushes of individual 

households. The overflow of the treated sewage 

from the STP is also used for gardening purposes 

and washing of cars withing Springfields. 
 

Figure: Gardens, green spaces 

Water quality 

Potable water in India needs to meet the needs set by the Bureau of Indian Standards (BIS), 

which propose the parameters first established in 1983, revised in 1991 and again in 2012, to 

meet the international specifications set by the WHO (12). It specifies the physical, chemical, 

bacteriological parameters of potable water.  

 



ANJINI BASU 20 

 

 

 

Figure: Source: Bureau of Indian Standards (11) 

Raw and Treated water gets tested once a quarter. Samples sent to Bangalore Analytical 

Research Center (BARC).  

 

 

 



ANJINI BASU 21 

 

 
 

 

 

Figure: Report of treated water 2024. Red highlighted boxes represent the chemical, physical 
and microbiological parameters tested. Green box represents the conclusion of the report. 
Similar report done for raw water 



ANJINI BASU 22 

 

BWSSB Regulations of decentralized STPs 

In 2016, the BWSSB mandated that apartments with 20 or more units and 2000 m2 or more, 

and existing apartments with 50 or more units or 5000 m2 or more, install STPs. The purpose 

of this directive was to reduce water pollution and scarcity in the city by reusing treated 

wastewater.  

The BWSSB has several regulations for decentralized STPs with respect to location, 

ventilation, leakage, tests, reuse, components and monitoring. 

 

Upon clicking the purple circles shown 

in the Figure, the details such as the 

location, capacity, and name of the STP 

are displayed. 

 

 

Upon clicking view STP Dashboard, the 

treated sewage quality against the 

parameters such as dissolved oxygen, 

temperature are displayed 



ANJINI BASU 23 

 

 

Upon further clicking on any parameter, 

a 5-minute periodic reading is displayed 

on the screen, with the real time data 

value 

Figure: Map showing BWSSB owned STPs’ 

Based on these guidelines, there is a standard operating process (SOP) for managing and 

maintaining the STP in Springfields with there is a member of the managing committee who 

is accountable for the same. Some of the SOP items are mentioned below: 

• To avoid swarms of mosquitoes in the facility, 2 types of mosquito repellents are 

used: mosquito repellent spray in the afternoon (for narrow corners), mosquito 

fogging in the evening (wider areas). 

• 1 CCTV installed to monitor the facility. 

• Surplus of treated sewage is around 170 KLD, is sent to main sewage drainage 

system/storm water drain.  

• Black water or Biochemical oxygen demand (BOD) contains human waste and 

greywater, or Chemical oxygen demand (COD) contains water from bathing, washing 

clothes, utensils, sinks etc.  

• Both grey and black water are treated in the STP, they have the same inlet, and thus 

are treated to the same level of quality, which is considered relatively optimum.  

• Testing of treated sewage quality is done regularly, as it is a statutory requirement by 